

# TEST CERTIFICATE

CT-23-03-13-02

- Product:** One layer board 52 mm  
Nominal thickness range: 14 – 52 mm  
Gluing: PU glued
- Customer:** TILLY Holzindustrie Gesellschaft m.b.H  
Krappfelder Straße 27  
9330 Althofen  
Austria
- Order:** Accomplishment of an emission test regarding VOC and Formaldehyde according to DIN EN 16516 (10/2020) and evaluation according to AgBB-Scheme, French VOC- and CMR-regulation and baubook
- Test report:** 2522576/1 dated 13/03/2023
- Test results:** The product „One layer board“ meets the requirements of the AgBB-Scheme 2018 and 2021 and also the criteria according to baubook.  
Furthermore, it meets the requirements regarding French regulation Category A+. The French CMR regulation is fulfilled.

Dresden, 13/03/2023



Head of laboratory



Engineer in charge